TB-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.
Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

HARDWARE LIST

ITEM DESCRIPTION DRAWING QTy
A JCBB SCREW (M8 x 16MM) 8 PCS
B JCBB SCREW (M8 x 25MM) 8 PCS
c JCBB SCREW (M8 x 40MM) 8 PCS
D JCBC SCREW (M6 x 35MM) 4PCS
E SPRING WASHER (M8 x 14MM) @ 16 PCS
F FLAT WASHER (M8 x 22MM) 16 PCS

N
G CSK C/B SCREW (M4 x 32MM) 8 PCS
H ALLEN KEY (M4 x 65MM) / 1PC
ALLEN KEY (M5 x 65MM) / 1PC
J SPRING WASHER (M6 x 13MM) @ 4PCS

PAGE 1 OF 5




TB-LISBON ASSEMBLY INSTRUCTION

ITEM DESCRIPTION DRAWING QTy
K FLAT WASHER (M6 x 19MM) \/ 4 PCS
PARTS LIST
ITEM DESCRIPTION DRAWING QTy
1 HEADBOARD 1PC
2 HEADBOARD LEG (R) o o o o o o 1PC
3 HEADBOARD LEG (L) o o © o o o 1PC
4 FOOTBOARD | l 1PC
5 SIDE RAIL (i) ﬂj‘ D : a Fﬂ 2 PCS
6 SIDE RAIL (ii) ‘Eﬂ e ’ : "jg 2 PCS
7 SLAT E 4PCS

PAGE 2 OF 5




TB-LISBON ASSEMBLY INSTRUCTION

PARTS LIST
ITEM DESCRIPTION DRAWING QTY
Y B
9 SIDE RAIL SUPPORT LEG e = 2PCS
(@] o
10 FOOTBOARD LEG (L) S
1 FOOTBOARD LEG (R) 1PC
ASSEMBLY STEPS

STEP 1

PAGE 3 OF 5




TB-LISBON ASSEMBLY INSTRUCTION

STEP 2

STEP 4

PAGE 4 OF 5




TB-LISBON ASSEMBLY INSTRUCTION

STEP 5 ASSEMBLY TOOLS REQUIRED

Screwdriver (not provide)

N

ASSEMBLY COMPLETED

PAGE 5 OF 5




FB/QB-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.

Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

HARDWARE LIST

ITEM DESCRIPTION DRAWING QTyY
A JCBB SCREW (M8 x 16MM) 8 PCS
B JCBB SCREW (M8 x 25MM) 8 PCS
c JCBB SCREW (M8 x 40MM) 8 PCS
D JCBC SCREW (M6 x 35MM) 4 PCS
E SPRING WASHER (M8 x 14MM) @ 16 PCS
F FLAT WASHER (M8 x 22MM) 16 PCS

N
G CSK C/B SCREW (M4 x 32MM) 8 PCS
H ALLEN KEY (M4 x 65MM) 1PC
I ALLEN KEY (M5 x 85MM) / 1PC
J SPRING WASHER (M6 x 13MM) @ 4 PCS

PAGE 1 OF 5




FB/QB-LISBON ASSEMBLY INSTRUCTION

ITEM DESCRIPTION DRAWING aTy

K FLAT WASHER (M6 x 19MM) \, 4PCS
PARTS LIST

ITEM DESCRIPTION DRAWING aTy
1 HEADBOARD 1PC
2 HEADBOARD LEG (R) o o < o 1PC
3 HEADBOARD LEG (L) o o & & 1PC
4 FOOTBOARD | 1PC
5 SIDE RAIL (i) ]C ) : 7 E'{ 2PCS
6 SIDE RAIL (il ‘H C : : '—'j 2 PCS
7 SLAT = = 4PCS
8 CENTRE SUPPORT LEG 4PCS

PAGE 2OF 5




FB/QB-LISBON ASSEMBLY INSTRUCTION

PARTS LIST
ITEM DESCRIPTION DRAWING QTy
- A
9 SIDE RAIL SUPPORT LEG e 2PCS
o o
Jo o]
10 FOOTBOARD LEG (L) 1PC
1 FOOTBOARD LEG (R) 1PC
ASSEMBLY STEPS

STEP 1 /@ Nut head facing to upper side

X 4 va -
STEP 2

PAGE 3OF 5




KB-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.
Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

HARDWARE LIST

ITEM DESCRIPTICON DRAWING QTy
A JCBB SCREW (M8 x 16MM) 8 PCS
B JCBB SCREW (M8 x 25MM) 8 PCS
c JCBB SCREW (M8 x 40MM) 8 PCS
D JCBC SCREW (M6 x 35MM) 4pPCs
E SPRING WASHER (M8 x 14MM) @ 16 PCS
F FLAT WASHER (M8 x 22MM) 16 PCS

N
G CSK C/B SCREW (M4 x 32MM) 8 PCS
H ALLEN KEY (M4 x 65MM) 1PC
ALLEN KEY (M5 x 65MM) / 1PC
J SPRING WASHER (M6 x 13MM) @ 4PCS

PAGE 1 OF 5




KB-LISBON ASSEMBLY INSTRUCTION

ITEM DESCRIPTION DRAWING QTy
K FLAT WASHER (M6 x 19MM) \, 4 PCS
PARTS LIST
ITEM DESCRIPTION DRAWING QTY
1 HEADBOARD 1PC
2 HEADBOARD LEG (R) o o ° ° 1PC
3 HEADBOARD LEG (L) o o o 5 1pC
4 FOOTBOARD J/ﬂ 1PC
5 SIDE RAIL (i) 21:\' d it B 2 PCS
6 SIDE RAIL (ii) m C : 'GH 2 PCS
7 SLAT ) 4PCS
8 CENTRE SUPPORT LEG §PCS

PAGE 2 OF 5




KB-LISBON ASSEMBLY INSTRUCTION

PARTS LIST
ITEM DESCRIPTION DRAWING ary
— A
9 SIDE RAIL SUPPORT LEG e < 2 PCS
o (@]
L R Y
o o]
10 FOOTBOARD LEG (L) I' _—
7 E—1
o of
11 FOOTBOARD LEG (R) 1pPC
ASSEMBLY STEPS
STEP 1

/@ /_Nut head facing to upper side
X4 | 4 = 2 2

STEP 2

PAGE 3 OF 5




KB-LISBON ASSEMBLY INSTRUCTION

STEP 3

PAGE 4 OF 5




KB-LISBON ASSEMBLY INSTRUCTION

STEP 6 ASSEMBLY TOOLS REQUIRED

Screwdriver (not provide)

STEP 7

ASSEMBLY COMPLETED

PAGE 5 OF 5



DR-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.

Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

PARTS LIST
ITEM DESCRIPTION DRAWING QTy
1 DRESSER — — 1PC
2 LEG 4 PCS
4 CENTRE LEG 1PC
HARDWARE LIST
ITEM DESCRIPTION DRAWING QTY
A JCBC SCREW (M6 x 40mm) 4 PCS
B SPRING WASHER (M6 x 13MM) @ 4 PCS
c FLAT WASHER (M6 x 19MM) \ 4PCS
D WOOD DOWEL (M8 x 30MM) M 4PCs

PAGE 1 OF 3




DR-LISBON ASSEMBLY INSTRUCTION

HARDWARE LIST

ITEM DESCRIPTION DRAWING QTy

E ALLEN KEY (M4 x 65MM) 1PC

F TIPPING RESTRAINT 1SET

ASSEMBLY TOOLS REQUIRED
Screwdriver (not provide)
ASSEMBLY STEPS
STEP 1
2

STEP 2

STEP 2.1: Turn loose all the handles and screws.
STEP 2.2: Exchange location of these items then tighten.

[~

STEP 2.1

_

a

STEP 2.2

PAGE 2 OF 3




DR-LISBON ASSEMBLY INSTRUCTION

STEP 3

WALL BOARD AND STUD

FURNITURE TOP

N
N

R

/R\\\k AN

N
AN

.\\k\
N

\\

FURNITURE
BACKSIDE

STEP 4

T T
e —
[ — 7} —

ASSEMBLY COMPLETED

PAGE 3 OF 3



MR-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.

Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

HARDWARES LIST

ITEM DESCRIPTION DRAWING ary
A JCBC SCREW M6 x 40MM 8 PCS
B SPRING WASHER M6 x 13MM @ 8 PCS
C FLAT WASHER M6 x 19MM 8 PCS
D M4 ALLEN KEY (65MM) 1PC

PARTS LIST

ITEM DESCRIPTION DRAWING Qry
1 MIRROR // 1PC
2 MIRROR SUPPORT RAIL (=) S = =N, 2PCS
3 DRESSER = 1 = 1PC

= 1=/

PAGE 1 OF 3




MR-LISBON ASSEMBLY INSTRUCTION

ASSEMBLY STEPS

STEP 1

. FT| .0

0 0 LAY

@
@ ©
0 0 ,.————""@
: ®
1) : 9
o U

STEP 2

PAGE20F 3




MR-LISBON ASSEMBLY INSTRUCTION

STEP 3

—w [ “S— 1]
[ m— 1} [ — 1}
[ — ) [ — 1

ASSEMBLY COMPLETED

PAGE 3 OF 3




CH-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.
Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

PARTS LIST

ITEM DESCRIPTION DRAWING QTY
1 CHEST 1PC
2 LEG 4 PCS

HARDWARE LIST

ITEM DESCRIPTION DRAWING QTY
A JCBC SCREW (M6 x 40mm) 4 PCS
B SPRING WASHER (M6 x 13MM) @ 4PCS
c FLAT WASHER (M6 x 19MM) \, 4 PCS
D WOOD DOWEL (M8 x 30MM) N@ 4 PCS
g ALLEN KEY (M4 x 65MM) 1PC
F TIPPING RESTRAINT 1 SET

PAGE 1 OF 3




CH-LISBON ASSEMBLY INSTRUCTION

ASSEMBLY TOOLS REQUIRED

Screwdriver (not provide)

[ I5 =

ASSEMBLY STEPS

STEP 1

STEP 2
STEP 2.1: Turn loose all the handles and screws.
STEP 2.2: Exchange location of these items then tighten.

STEP 2.1 STEP 2.2

||||||

PAGE 2 OF 3




CH-LISBON ASSEMBLY INSTRUCTION

STEP 3

WALL BOARD AND STUD
FURNITURE TOP

e
s
7
/f/ ]
e—P
/m\\\( s <
e
e—
N
e— ,—_
FURNITURE
e—w BACKSIDE

ASSEMBLY COMPLETED
PAGE 3 OF 3




NS-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.
Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

PARTS LIST

ITEM DESCRIPTION DRAWING QTy

1 NIGHTSTAND . 1PC

2 LEG 4PCS
HARDWARE LIST
ITEM DESCRIPTION DRAWING QTY
1 JCBC SCREW (M6 x 40mm) 4 PCS

2 SPRING WASHER (M6 x 13MM) @ 4 PCS

3 FLAT WASHER (M6 x 19MM) 4 PCS

4 WOOD DOWEL (M8 x 30MM) N{O 4PCS

5 ALLEN KEY (M4 x 65MM) 1PC

PAGE 1 OF 1




NS-LISBON ASSEMBLY INSTRUCTION

ASSEMBLY STEPS

STEP 1

STEP 2

STEP 2.1: Turn loose all the handles and screws.
STEP 2.2: Exchange location of these items then tighten.

ASSEMBLY TOOLS REQUIRED

Screwdriver (not provide)

T

STEP 2.1 STEP 2.2

oursioe

i\

HANDLE

—/ S(.R\E.-'.'\_s

STEP 3

ASSEMBLY COMPLETED

PAGE 1 OF 1



HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

Thank you for purchasing this quality product. Be sure any small parts and hardware not for children under 3 years.
Adult assembly required.

"DO NOT TIGHTEN SCREWS UNTIL COMPLETELY ASSEMBLED"

"DO NOT OVERTIGHT ANY HARDWARE"

PARTS LIST

ITEM DESCRIPTION DRAWING ary

1 HUTCH TOP PANEL /f - = - / 1PC

e (=]
2 HUTCH LEFT PANEL x ° - o S 1PC
= = = J
(o]
3 HUTCH RIGHT PANEL = o . - / 1PC
L = = =3
4 HUTCH CENTER PANEL / 1PC
N

5 HUTCH COMPARTMENT PANEL u 1PC
)

6 SUPPORT RAIL o s N 1PC

7 DESK TOP PANEL / / 1pC

o
8 DESK BACK PANEL 1PC




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

PARTS LIST
ITEM DESCRIPTION DRAWING Qry
g DESK SIDE PANEL 1PC
o o [=]
10 NIGHTSTAND ]] ]] ﬂ 1PC
S I
11 DESK TOP FRAME PANEL ™ T 0 e U 2 PCS
12 HUTCH CENTER FRAME PANEL : ' ) ] 1PC
13 HUTCH SIDE FRAME PANEL L 2 ? ﬂ 2 PCS
14 HUTCH COMPARTMENT FRAME PANEL L \ I] 1PC
15 DESK SIDE FRAME PANEL ¢ ¢ g U 1PC
16 HUTCH UPPER BACK PANEL 1PC
17 HUTCH BACK PANEL 1PC




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

HARDWARE LIST

ITEM DESCRIPTION DRAWING QTy
&
A MINIFIX CAM LOCK 51 PCS
B MINIFIX CAM BOLT 51 PCS
C WOOD DOWEL (M8 x 25MM) N@ 30 PCS
D PAN HEAD SCREW @W 25 PCS
E PLASTIC STRIP (H SHAPE) ( ] 1PC
ASSEMBLY TOOLS REQUIRED
Screwdriver (not provide)
STEP 1

NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 2
NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.
l
=
-
; ® z
(7
[ [1] 0 0 0 [1]
%
**Rotate 180 degrees after
completed this step.
& ®
o ﬂ.ﬂ % % & z
& | : é a O =y
D Lan] D D D 4
[ 0 [] g ] ]
STEP 3
NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.
& @ &
3 o : %
) D o
a,
STEP 4
NOTE : - Make sure arrows on each (A) points towards

nearest edge with holes.

™
@/@/




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 5

NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.

STEP 6

NOTE : - Make sure arrows on each (A) peints towards
nearest edge with holes.

STEP 7

NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 8

NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.

“*Rotate 180 degrees after
completed this step.

STEP 9

NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 10

NOTE : - Make sure arrows on each (A) points towards
nearest edge with holes.

o1 &0
0---% —> &
N S
____________ s N
fr——w R o e—
—  —
 — \ —

STEP 12




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 13

o &
|
(— 2
o 4
s |
P
S




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

e )
of '
a
Q .
33 =, 0 2
Q g - Lo .




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 19

STEP 20




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 21
i

| ()
. O,
l Tl iy
o ! ! ; :
8 | 8
@ i i
8 Es EE
@ &= - - - =
| U
= =TT =
3| 8
NG




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

o /4 Vi ' V
(] . :E
—o - @
B B 4 Wi
1

TAKE OUT THE FIRST DRAWER

a= /

=
@
2

%

—




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 25

L L

=)

INSIDE VIEW

STEP 26




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 27

STEP 28




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 29
7 T 7 7 ? : Color paper face outside
|
S T
0
STEP 30

(=)

=)

[ m— 7}
T

%
—— —®




HUTCH AND DESK-LISBON ASSEMBLY INSTRUCTION

STEP 31

STEP 32

/

ASSEMBLY COMPLETED




